
发动机ENGINE Revision Number Page:1

NO PART CODE DESCRIPTION QTY

1 10001-MH06-ZJ4002
发

动
Engine 1

2 12302-M954-00000P
Z

S
left rear cover,engine 1 PROTECTOR DE MOTOR POST IZQ

3 B166740106003070L
抛光头螺栓 M 6×30（盘Φ11）

Bolt M6×30 1

4 B166740106003570L
抛光头螺栓 M 6×35（盘Φ11）

Bolt M6×35 1

5 12318-M954-00000L
Z

S
Before the supporting plate 1

6 B166740106001670L
法

兰
Bolt 1

7 18092-0000-8100
ZS250GY-3废气循环管(带片卡,军绿)

Exhaust gas recirculation pipe 1

8 72403-I258-000066 ZS125-50油门拉索线卡（亚黑）
Clip,throttle cable 1

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



水箱 WATER TANK Revision Number Page:2

NO PART CODE DESCRIPTION QTY

1 19100-M954-0000 风扇(左)The fan 1 VENTILADOR IZQ

2 19100-I772-0000 风扇(右)The fan 1 VENTILADOR DER

3 1921A-M954-000066
Z

S
Right radiator 1 RADIADOR DE ENFRIAMIENTO DER

4 1921C-M954-000066 ZS250GY-3左水冷器(带风扇、带水冷节温器、亚黑) Left radiator  1 RADIADOR DE ENFRIAMIENTO ZQ

5 1921P-M954-0000
Z

S
Water cooler left the decorative cover 1 ENVASE DE RADIADOR IZQ

6 1921R-M954-0000
Z

S
Water cooler right decorative cover 1 ENVASE DE RADIADOR DER

7 1924C-M954-0000
Z

S
Water cooler left fence 1 REJILLA DE VENTILACION IZQ

8 1924D-M954-0000
Z

S
Water cooler right fence 1 REJILLA DE VENTILACION DER

9 71210-M954-000066
Z

S
tents under water cooler,L 1

10 71220-M954-000066
Z

S
tents under water cooler,R 1

11 9A137-1060-02070L
大扁头内六角螺钉M 6×20(Φ14）

Screw M6×20 8

12 6222A-0000-1200
工字形胶垫（φ8. 5×φ12×φ17- 2. 5+3+2. 5, 天然胶)

I-section pads 6

13 B166740106002070L 法兰面螺栓M6×20 Bolt M6×20 4

14 91301-0060-25020L 平垫圈φ6×Ф25×2 Washer φ6×Ф25×2 2

15 19234-M954-0200
ZS250GY-3缸头出水管（II）(带抱箍,不锈钢)

I Cylinder head outlet pipe 1

16 19234-M954-0100
ZS250GY-3缸头出水管（I）(带抱箍,不锈钢)

II Cylinder head outlet pipe 1

17 1921D-M954-0000
ZS250GY-3水冷器连接管(带抱箍,不锈钢)

Water cooler connecting pipe 1

18 19208-M954-0000
ZS250GY-3水泵进水管(大小头,带抱箍,不锈钢)

The pump inlet pipe 1

19 1921H-J257-0000 橡胶垫 I-section pads 4

20 91302-0060-18070L 翻边垫圈φ6×φ18×7-1 Flange gasket 10

21 1921U-M954-0000
ZS250GY-3水冷器温控开关胶套

Water cooler temperature control switch rubber sleeve 1

www.seacubemoto.com



前照灯 HEADLIGHT Revision Number Page:3

NO PART CODE DESCRIPTION QTY

1 63757-M954-0000
Z

S
Dome glass plate 1 MASCARA DE FARO DELT

2 93010-0000-0000 橡胶螺母M5 Nut M5 6

3 9A118-1080-016700 锥头内六角螺栓M8×16 Cone head six hexagon bolt M8×16 2 PERNOS DE MICA DE FARO DELT

4 86100-M954-0000
Z

S
headlamps assy 1 FARO DELT COMPL

5 86181-M954-0000
前

照
Headlight lamp shade 1

6 86101-M954-0000
前

照
The headlight pan 1

7 86100-M954-0000
前

照
Lamps are subject 1

8 86148-M954-0000
灯

泡
Headlight wiring harness clip 1

9 86120-M954-0000
前

照
Headlight wiring harness 1

10 86113-M954-0000
前

照
Headlight wiring harness the glue sets 1

11 86160-0000-C000
前照灯灯泡( 12V35/ 35W尖形、三爪、菲利浦)

Bulb, front lamp(12V35/35W) 1 FOCO DE FARO 12V35/35W

12 9A150-1050-01470H
内六角平端螺钉M 5×14(φ8)

Inner six angle flat end screw M5×14(φ8) 6

13

14

15

16

17

18

19

20

www.seacubemoto.com



仪表 METER Revision Number Page:4

NO PART CODE DESCRIPTION QTY

1 87100-M954-0000
Z

S
Instrument assembly 1 TABLERO DE INSTRUMENTOS 6 CAMBIOS

2 63716-M954-00000P
Z

S
Instrument decorative covers,L 1 ADORNO IZQ TABLERO DE INTRUMENTOS

3 63716-M954-01000P
Z

S
Instrument decorative covers,R 1 ADORNO DER TABLERO DE INTRUMENTOS

4 B000700105000870G 内六角圆柱头螺钉M5×8
Screw M5×8 2

5 B00923000500000L 盖形螺母M5 Nut M5 2

6 B061770006000060L
六角法兰面螺母M 6(磨盘齿)

Nut M6 3

7 6222B-0000-0900
工字形胶垫( φ8×φ12×φ18- 3+2+3、三元乙丙胶)

I-section pads 3

8 91302-0060-18070L 翻边垫圈 φ6×φ18×7-1 Flange gasket 3

9 35101-I256-0000 ZS125-70链盒缓冲胶圈 Chain box buffering rubber ring 2

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



转向灯 TURNING LAMP Revision Number Page:5

NO PART CODE DESCRIPTION QTY

1 86300-J0A2-0200
Z

S
Left turning lamp,front 2 FARO DIRECC DELT/POST  IZQ

2 86400-J0A2-0200
Z

S
Right turning lamp,front 2 FARO DIRECC DELT/POST  DER

3 86390-J257-00000L
Z

S
Bracket,turning lamp 2 PLATINA BASE DE FARO DIRECC

4 7222S-J0A2-00000H
Z

S
Steering lamp positioning block 2

5 B00093001000000
Φ

1
Spring washer 4

6 91301-0100-23130C
∅

1
Plane washer 4

7 B06172011000006
M

1
Nut M10 4

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



全车锁 VEHICLE LOCK Revision Number Page:6

NO PART CODE DESCRIPTION QTY

1 07002-M954-0000
Z

S
Whole vehicle 1 KIT CHAPA DE COANTACTO C/TAPA TANQUE

2 84202-M954-0000
Z

S
The ignition switch lock cover 1 CUBIERTA CHAPA CONTACTO

3 61110-M954-0000
油

箱
Oil tank lock 1 SEGURO DE CHAPA CAJA DE MALETA

4 84200-M954-0000
点

火
Ignition lock 1

5 42420-M954-0000
Z

S
The tail box lock assy 3 CHAPA CAJA DE MALETA

6 41470-M954-0000
座

垫
Seat cushion lock 1

7 B000700105002070G 内六角圆柱头螺钉M5×20 Screw M5×20 3

8 B000700105001270G 内六角圆柱头螺钉M5×12 Screw M5×12 5

9 B166740106001670L 法兰面螺栓M6×16 Bolt M6×16 2

10 9A137-1060-03070G 大扁头内六角螺钉M6×35 (Φ14） Screw M6×35(Φ14） 2

11 4242K-A285-00000L
Z

P
Tail box seat lock 3

12 B008450004201320L 自攻螺钉ST4.2×13(扁头) Screw ST4.2×13 6

13 91205-1042-01700L 自攻钉卡子ST4.2-17×11 Self tapping screw clamp 6

14 41474-M954-0000 座垫锁卡簧 Check spring,seat lock 1

15 41473-M954-0000 座垫锁安装支架 Mounting bracket,seat lock 1

16 08310-M954-0000 全车钥匙 Keys 2

17

18

19

20

www.seacubemoto.com



软轴/拉索 SOFT AXLE/CABLE Revision Number Page:7

NO PART CODE DESCRIPTION QTY

1 72900-M954-0000
Z

S
Seat cushion lock cable 1 CABLE CHAPA ASIENTO

2 72600-M954-0000
Z

S
Cable, clutch 1 CABLE EMBRAGUE

3 72400-M954-0000
Z

S
Cable,throttle 1 CABLE DE ACELERADOR

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



手把/后视镜 GRIP/BACK VIEW MIRROR Revision Number Page:8

NO PART CODE DESCRIPTION QTY

1 69110-M954-0000
Z

S
Left rear view mirror 1 ESPEJO RETROVISOR IZQ

2 72100-J257-C100
Z

S
Tube,steering hadnlebar 1 ESPEJO RETROVISOR DER

3 69120-M954-0000
Z

S
Right rear view mirror 1 TIMON 

4 72010-J257-C100 ZS150GY-10左手把胶套(巴西, 装饰盘改小, 珍珠黑)
Rubber bush,left handlebar 1 MANUBRIO IZQ

5 72020-J257-C100 ZS150GY-10右手把胶套组合(巴西, 装饰盘改小, 珍珠黑)
Rubber bush assembly,right handlebar 1 MANUBRIO DER

6 72201-M954-0000
Z

S
Left switch assembly 1 COMANDO IZQ DE LUCES

7 72301-M954-0000
Z

S
Right switch assembly 1 COMANDO DER ENCENDIDO

8 72209-M954 -0000
Z

S
Handlebar,clutch 1 MANIJA EMBRAGUE C/BASE 

9 08216-0000-1400
扎

带
Tie belt 2

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



燃油箱 FUEL TANK Revision Number Page:9

NO PART CODE DESCRIPTION QTY

1 61111-M954-0000
ZS250GY-3油箱前缓冲套

Front buffer bush,fuel tank 1 JEBE TANQUE DELT

2 61100-M954-00000P
Z

S
Fuel tank 1 TANQUE COMBUSTIBLE S/ACCESS

3 61112-I256-0000
ZS125-70油箱后缓冲胶套 Rear buffer bush,fuel tank 1 JEBE TANQUE POST

4 B166740108002570L 法兰面螺栓M8×25 Bolt M8×25 1

5 91301-0080-28020L 平垫圈φ8×Ф28×2 Washer φ8×Ф28×2 1

6 91304-0085-12070L 直衬套φ8.5×φ12 . 5×7. 5 Straight liner 1

7 87200-M954-0000
Z

S
Fuel sensor 1 FLOTADOR DE TANQUE COMPL

8 87205-M954-0000
传

感
Seal ring,sesor 1

9 B061770006000060L
六

角
Nut M6 2

10 87233-M954-0000
传

感
Washer 6 2

11 B0009701060000K
平

垫
Washer 6 2

12 B057830005001670L
六

角
Bolt M5×16 6

13 17970-M954-0000
Z

S
Fuel Pump 1 BOMBA DE GASOLINA

14 17980-J966-0000 ZS150-50A燃油过滤器 Fuel Filter 1 FILTRO DE GASOLINA

15 85430-M954-0000 Z S 2 5 0 G Y - 3电喷油管总成(Ⅰ) Fuel Hose Assy (Ⅰ) 1 MANGUERA TRIPLE COMBUSTIBLE

16 62143-0000-0200 单层油管(φ5×φ9×720,耐油,川环,带一军绿片卡) Single tubing 1 MANGUERA 

17 85430-M954-0100 Z S 2 5 0 G Y - 3电喷油管总成(Ⅱ) Fuel Hose Assy (Ⅱ) 1 MANGUERA COMBUSTIBLE

18

19

20

www.seacubemoto.com



座垫 Seat Revision Number Page:10

NO PART CODE DESCRIPTION QTY

1 41200 -M954-0000
Z

S
Single seat cushion 1 ASIENTO COPILOTO

2 41300-M954-0000
Z

S
Attach the seat cushion 1 ASIENTO CHOFER

3 41102-M954-00000L
Z

S
Seat cushion after stent 1

4 B166740106001670L 法兰面螺栓M6×16 Bolt M6×16 2

5 83210-F121-C000 ZS90蓄电池箍带 Battery strap 2

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



电器元件 Electric parts Revision Number Page:11

NO PART CODE DESCRIPTION QTY

1 85100-M954-0000
Z

S
Main cable 1 RAMAL PRINCIPAL

2 85500-J257-0000
Z

S
Horn 1 CLAXON

3 B166740106001270L 法兰面螺栓M6×12 Bolt M6×12 1

4 82290-I357-0000
Z

S
Starting relay 1 RELAY ARRANQUE

5 85600-M954-0000
Z

S
Flasher 1 FLASHER

6 83100-M954-0000
Z

S
Rectifier 1 RECTIFICADOR CONTINUO

7 B166740106002070L 法兰面螺栓M6×20 Bolt M6×20 2

8 85400-M954-0000
Z

S
ECU 1 ECU

9 B166740106001670L 法兰面螺栓M6×16 Bolt M6×16 2

10 81100-M954-0100
Z

S
Ignition coil 1 BOBINA ENCENDIDO

11 B166740106003570L
法

兰
Bolt M6×35 1

12 8229C-M954-0000 启动继电器保险片The insurance sheet 2

13 81301-MH06-0000
N

C
Cap,spark plug 1 CAPUCHON DE BUJIA

14 08216-0000-2200 扎带L=2 5 0 m m (尼龙、黑、宽3.5 m m ) Cable tie L=250mm 22

15 17910-M954-0000 ZS250GY-3电喷喷油器 Fuel Injector 1 INYECTOR COMBUSTIBLE

16 B166740106001670L 法兰面螺栓M6×16Bolt M6×16 2

17 85181-J966-C000 ZS150-50A过流保护器支架Support of Fuel Pump Relay and fuses 1

18 17950-M954-0000 ZS250GY-3电喷氧传感器Oxygen sensor 1 SENSOR DE OXIGENO

19 17930-M954-0000 ZS250GY-3电喷进气压力温度传感器Air intake pressure/temperature sensor 1 SENSOR DE TEMPERATURA

20 85440-M954-0000 ZS250GY-3倾倒熄火开关Engine stop switch 1 SWITCH DE STOK

21 B008450004202520L 自攻螺钉ST4.2×25(扁头) Screw ST4.2×25 2

22 B0009601050000K0L 平垫5 Washer 5 2

www.seacubemoto.com



炭罐CARBON POT Revision Number Page:12

NO PART CODE DESCRIPTION QTY

1 61165-M954-0000
Z

S
Carbon pot 1

2 17960-J648-0000
Z

S
Solenoid valve,carbon pot 1

3 61161-M954-0000 Z S 2 5 0 G Y - 3负压管(带1个片卡,军绿) Vacuum pipe 1

4 61164-M954-0000
ZS250GY-3炭罐负压管(带片卡,军绿)

Vacuum pipe,carbon pot 1

5 17626-M954-0000
Z

S
Connecting pipe, carbon pot 1

6 17626-M954-0100 Z S 2 5 0 G Y - 3炭罐连接管I(带片卡,军绿) Connecting pipe, carbon pot Ⅰ 1

7

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



工具/电池支架 tool/battery bracket Revision Number Page:13

NO PART CODE DESCRIPTION QTY

1 06000-J257-0000
Z

S
Vehicle tools 1

2 83200-0000-7500
Z

S
Battery 1

3 B166740106001270L 法兰面螺栓M6×12 Bolt M6×16 4

4 83210-I126-0300 ZS125-2蓄电池箍带 Band,Battery 1

5 83220-M954-000066
Z

S
Bracket ,battery 1

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



后挡泥板 rear fender Revision Number Page:14

NO PART CODE DESCRIPTION QTY

1 63201-M954-0000
Z

S
Rear fender front 1

2 63202-M954-0000
Z

S
After the rear fender 1

3 85830-H259-0100
Z

S
After the reflector 1

4 B061770006000060L
六角法兰面螺母M 6(磨盘齿)

Nut M6 3

5 6222A-0000-1200
工字形胶垫（φ8. 5×φ12×φ17- 2. 5+3+2. 5, 天然胶)

I-section pads 4

6 B166740106001270L 法兰面螺栓M6×12 Bolt M6×12 2

7 B0009601060000K0L 平垫6 Washer 6 4

8 B008450004201320L
自攻螺钉ST4.2×13(扁头)

Screw ST4.2×13 7

9 9A137-1060-01270L
大扁头内六角螺钉M 6×12(Φ14）

Screw M6×12 3

10 9A137-1060-02070L
大扁头内六角螺钉M 6×20(Φ14）

Screw M6×20 4

11 91205-1042-01700L
自攻钉卡子ST4.2-17×11

Self tapping screw clamp 5

12 33315-M954-0000
Z

S
In beach 1

13 B0009601040000K0L 平垫4 Washer 4 3

14

15

16

17

18

19

20

www.seacubemoto.com



尾灯 Rear lamp assembly Revision Number Page:15

NO PART CODE DESCRIPTION QTY

1 86200-M954-0000
Z

S
Tail light assembly 1

2 86700-J0A2-0000
Z

S
After the license plate lamp 1

3 B008180005160020L 盘头十字槽螺钉M5×16 Screw M5×16 1

4 B061770005000060L
六角法兰面螺母M 5(磨盘齿)

Nut M5 1

5 B008450004201320L 自攻螺钉ST4.2×13(扁头)
Screw ST4.2×13 6

6 86730-J0A2-0000 线束After the license plate lamp harness 1

7 86720-0000-0000
后牌照灯灯泡(12V/5W)

bulb(12V/5W), rear licence plate lamp 1

8 86710-J0A2-0000 背盖After the license plate lamp body 1

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



空滤器 AIR CLEANER Revision Number Page:16

NO PART CODE DESCRIPTION QTY

1 16100-M954-0000
Z

S
Air cleaner 1

2 B166740106001670L 法兰面螺栓M6×16 Bolt M6×16 3

3 91207-1060-01900L 螺纹卡子M6-19×11-3 Thread clamp M6-19×11-3 3

4 16104-M954-0000 空滤器右外壳 I air filter shell 1

5 16123-M954-0000 空滤器接头卡箍I Joint clip,air filter I 1

6 16123-M954-0100 空滤器接头卡箍II Joint clip,air filter II 1

7 16103-M954-0000 空滤器接头（电喷） Connecting end,air filter 1

8 16102-M954-0000 空滤器左外壳 II air filter shell

9 16121-M954-0000 空滤器滤芯支架 Air filter element bracket 1

10 16101-M954-0000 空滤器滤芯 Core,air cleaner 1

11 16114-M954-0000 空滤器滤网 Filtering net,air cleaner 1

12 16148-M954-0000 空滤器滤芯端盖 Cap,air cleaner 1

13 9A112-1050-01620C 螺钉(M5×16 )彩锌,带垫 Screw 5

14 B0009701050000K 平垫5 Screw 5

15 16108-M954-0000 空滤器密封胶圈 Air filter sealing ring 1

16 16108-M954-0100 空滤器密封胶圈I Air filter sealing ring I 1

17 16108-M954-0200 空滤器密封胶圈II Air filter sealing ring II 1

18

19

20

www.seacubemoto.com



节流阀体 throttle parts Revision Number Page:17

NO PART CODE DESCRIPTION QTY

1 B000700106001670G
内

六
Bolt M6×16 2

2 15800-M954-0000 
Z

S
Intake pipe 1

3 17600-M954-0000
Z

S
Throttle parts 1

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



消声器 MUFFLER Revision Number Page:18

NO PART CODE DESCRIPTION QTY

1 18000-M954-0000 ZS250GY-3排气消声器(含大,小护罩,304不锈钢抱箍,加触媒,氧传感器接头) Exhaust muffler 1

2 9A123-1080-01670L 锥端内六角螺栓M8×16 Bolt M8×16 2

3 91202-1080-01830L 长盖型螺母M8×17.5 Nut M8×17.5 2

4 18007ME30-0000 N C 2 5 0排气消声器隔热垫(铜) Seal pad,ex muffler 1

5 18801-M954-0000 消声器主体 Rear part,exhaust tube 1

6 18040-M954-0000 消声器护罩 After the exhaust pipe cover 1

7 B00070020600167 十字槽盘头螺钉M6×16 Screw M6×16 3

8 B00818000600162 十字槽盘头螺钉M6×16Screw M6×16 2

9 18010-M954-0000 排气管组合 The exhaust pipe in 1

10 1804C-M954-0000 消声器小护罩 Before the exhaust pipe cover 1

11 18043-M954-0000 排气消声器抱箍 Clip,muffler 1

12 B166741108003570X 法兰面螺栓M8×35(凹穴) Flange bolt M8×35(concave) 1

13 18238-M954-0000
Z

S
Bush 1

14 18070-M954-0000 Z S 2 5 0 G Y - 3电喷催化转化器(Φ45×10 0 ) Catalytic Converter 1

15

16

17

18

19

20

www.seacubemoto.com



脚踏操纵件 foot control parts Revision Number Page:19

NO PART CODE DESCRIPTION QTY

1 24400- M954-000071
Z

S
Gear shift footpeg 1

2 52100-M954-000071
Z

S
Rear braking lever 1

3 52106-M954-00000L
Z

S
Shaftg,rear brake lever(step) 1

4 5210C-J257-0000
Z

S
Decoration cap,shaftg,rear brake lever 1

5 52201-M954-00000L
Z

S
Eturning spring,rear brake 1

6 B057830006002070G 六角螺栓M6×20 Bolt M6×20 1

7 B061870108000060L 法兰面自锁螺母M8 Nut M8 1

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



前后脚踏 FRONT REAR PEDAL ASSEMBLY Revision Number Page:20

NO PART CODE DESCRIPTION QTY

1 32106-J257-030071
Z

S
Left front pedal 1

2 32107-J257-030071
Z

S
Right front pedal 1

3 32101-J257-0000
ZS150GY-10前脚蹬胶套

Rubber bush,front footpeg 2

4 B008940110000000N 轴用挡圈10(65Mn) Circlip,shaft 10(65Mn) 2

5 91301-0100-16030L 平垫圈φ10×φ16×3 Plane padφ10×φ16×3 2

6 32112-J257-00000L
Z

S
Torsion spring,front footstep 2

7 B008820010005000L
销轴（40Cr）φ10×50(槽间距47)

Pin shaftφ10×50 (groove distance 47) 2

8 32415-M954-0000
左

支
Left rear pedal bracket 1

9 32425-M954-0000
右

支
Right rear pedal bracket 1

10 32430-M954-0000
左

后
Left rear pedal 1

11 32440-M954-0000
右

后
Right rear pedal 1

12 32416-M954-0000
Z

S
Rubber bush,rear footpeg 2

13 32449-J257-0000
后

脚
Limit disc, rear pedal 2

14 32437-J257-0000
弹

簧
Rear pedal spring 2

15 B00896000400000
开

口
Circlip  2

16 B0009701060000K
平

垫
Flat pad 2

17 71205-0000-0000
钢

球
Steel ball 2

18 32471-J257-0000
销

轴
Pin shaft,rear pedal 2

19 B0007001080030700 内六角圆柱头螺钉M8×30
Hex bolt with tapred end M8×30 4

20 32410-M954-000071
Z

S
Left rear footpeg assembly 1

21 32420-M954-000071
Z

S
Right rear footpeg assembly 1

www.seacubemoto.com



方向柱 STEERING STEM Revision Number Page:21

NO PART CODE DESCRIPTION QTY

1 71104-J257-00000L
Z

S
Cap nut,steering post 1

2 71123-J257-00000G
Z

S
Plane washer,steering post 1

3 7111A-J257-0000 卡子Clip,steering post 2

4 B0007001080030700 内六角圆柱头螺钉M8×30
Hex socket head bolt M8×30 12

5 71110-J257-0000 方向柱卡座Clip seat,steering post 1

6 9A157-1100-02570L 内六角盘头圆柱螺钉M10×1.25×25(头高8，盘φ16，S=6）军绿 Screw M10×1.25×25 2

7 71101-M954-0000 上连接板Upper connecting board 1

8 71120-M954-0000 下连接板及立管组合 Lower connecting board 1

9 71105-J257-00000L
Z

S
Adjusting nut,steering post 1

10 71200-J257-0000
Z

S
Bearing,steering post(32005) 2

11 71124-J257-00000L
Z

S
Dustproof ring,steering post 1

12 71100-M954-000071
Z

S
Steering post assemlby 1

13

14

15

16

17

18

19

20

www.seacubemoto.com



前减震器 FRONT SHOCK ABSORBER Revision Number Page:22

NO PART CODE DESCRIPTION QTY

1 34100-M954-000071
Z

S
Left front damper 1

2 34200-M954-000071
Z

S
Right front damper 1

3 B166740108004570L 法兰面螺栓M8×45 Bolt M8×45 2

4 85105-M954-0000 Z S 2 5 0 G Y - 3里程线夹（尼龙、白色） mileage of the clamp 1

5 B008180005160020L 盘头十字槽螺钉M5×16 Cross recessed pan head screws M5×16 1

6 B061700005000060L 普通六角螺母M5 General six hexagon nuts M5 1

7

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



前挡水板front waterproof board Revision Number Page:23

NO PART CODE DESCRIPTION QTY

1 63130-M954-00000P
Z

S
Prior to the manger 1

2 B008450004201320L
自攻螺钉ST4.2×13(扁头)

Screw ST4.2×13 1

3 9A137-1060-02070L
大扁头内六角螺钉M 6×20(Φ14）

Screw M6×20 2

4 91205-1042-01700L
自攻钉卡子ST4.2-17×11

Self tapping screw clamp 3

5 6222A-0000-1200
工字形胶垫（φ8. 5×φ12×φ17- 2. 5+3+2. 5, 天然胶)

I-section pads 2

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



前挡泥板FRONT FENDER Revision Number Page:24

NO PART CODE DESCRIPTION QTY

1 63104-M954-00000P
Z

S
Front fender 1

2 63124-M954-000066
Z

S
Front fender left bracket 1

3 63125-M954-000066
Z

S
Front fender right bracket 1

4 63126-M954-00000P
Z

S
Right front fender decorative cover 1

5 63127-M954-00000P
Z

S
Front fender left the decorative cover 1

6 63111-I680-0000 ZS125-61护线环(PA6) Convenient ring 1

7 85850-H259-0100
Z

S
Side of the reflector 2

8 85801-M954-000066
Z

S
The side reflector bracket 2

9 B061770006000060L
六角法兰面螺母M 6(磨盘齿)

Nut M6 2

10 B166740106002070L 法兰面螺栓M6×20 Bolt M6×20 4

11 9A137-1060-02070L
大扁头内六角螺钉M 6×20(Φ14）

Bolt M6×20 8

12 6222A-0000-1200
工字形胶垫（φ8. 5×φ12×φ17- 2. 5+3+2. 5, 天然胶)

I-section pads 8

13 63109-J257-000066
Z

S
Bracket,front licence plate 1

14 B166740106001270L 法兰面螺栓M6×12 Bolt M6×12 2

15 B0009601060000K0L 平垫6 Washer φ6 4

16 B061770006000060L
六角法兰面螺母M 6(磨盘齿)

Nut M6 2

17

18

19

20

www.seacubemoto.com



Revision Number Page:25

NO PART CODE DESCRIPTION QTY

1 53000-M954-000066
Z

S
Front disc brake assembly 1

2 92309-M954-0000 前制动手柄 Front brake handlebar 1

3 53012-M954-0000 前碟刹上泵 Upper pump,front disc brake 1

4 53002-M954-0000 前碟刹油管 Oil pipe,front disc brake 1

5 53014-M954-0000 前碟刹下泵 Lower pump,front disc brake 1

6 53013-M954-0000 前碟刹摩擦片（左） Left friction plate assembly,front disc brake 1

7 53013-M954-0100 前碟刹摩擦片（右） Right friction plate assembly,front disc brake 1

8 B166740108005070L 法兰面螺栓M8×50 Bolt M8×50 2

9 53001-M954-0000
Z

S
Front brake disc 1

10 9A137-1060-01670L
大扁头内六角螺钉M 6×16(Φ14）

Screw M6×16 6

11 53032-M954-00000L
Z

S
Front disc brake oil pipe line clip 2

12 B166740106001070L 法兰面螺栓M6×10 Bolt M6×10 2

13

14

15

16

17

18

19

20

前碟刹总成 Front disc brake assembly 

www.seacubemoto.com



后制动器rear brake Revision Number Page:26

NO PART CODE DESCRIPTION QTY

1 53100-M954-000066
Z

S
Rear dish brake assy 1

2 53115-M954-0000
后

碟
The brake switch 1

3 53105-M954-0000 后碟刹上泵Upper pump,rear disc brakek 1

4 53121-M954-0000 后碟刹连接油管 Connecting oil pipe,rear disc brake 1

5 53104-M954-0000 后碟刹下泵 Lower pump,rear disc brake 1

6 53101-M954-0000
Z

S
Rear brake disc 1

7 B000700206001670L 内六角平圆头螺栓M6×16
Screw M6×16 6

8 5312A-J257-0000
Z

S
Oil pipe clip,rear brake 1

9 9A137-1060-01270L
大扁头内六角螺钉M 6×12(Φ14）

Screw M6×12 1

10 B166740106002570L 法兰面螺栓M6×25 Bolt M6×25 2

11 53124-J257-0000
ZS150GY-10后碟刹上泵活塞防尘罩

dustproof cover 1

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



前轮 FRONT WHEEL Revision Number Page:27

NO PART CODE DESCRIPTION QTY

1 51103-M954-0000
Z

S
Shoe,front wheel 1

2 51205-0000-0000
条

轮
Pad belt,rear wheel 1

3 51104-M954-0000
Z

S
Inner tube,front wheel 1

4 51181-M954-00000L
Z

S
Axle,front wheel 1

5 51101-J257-00000L
Z

S
Left bush,front wheel 1

6 B061870214000060L
法兰面自锁螺母M14×1.5

Nut M14×1.5 1

7 87330-M954-0000
Z

S
Speedcounter 1

8 51116-0000-0400 油封Φ28×Φ42×7 Oil seal 1

9 92102-0006302-2RS 轴承 Bearing 2

10 51108-0000-0300 支承圈302 Support Ring 1

11 51117-0000-9800 轮毂内衬套 Inner bush,hub 1

12 51110- M954-000066
Z

S
Rear wheel with spoke 1

13

14

15

16

17

18

19

20

www.seacubemoto.com



后轮 rear wheel Revision Number Page:28

NO PART CODE DESCRIPTION QTY

1 51203-M954-0000
Z

S
Shoe,rear wheel 1

2 51204-M954-0000
Z

S
Inner tube,rear wheel 1

3 51205-0000-0000
条

轮
Pad belt,rear wheel 1

4 51210-M954-000066
Z

S
Rear wheel with spoke 1

5 B061870214000060L 法兰面自锁螺母M14×1.5
Nut M14×1.5 1

6 51201-J257-00000L
Z

S
Left bush,rear wheel 1

7 51281-J257-00000L
Z

S
Axle,rear wheel 1

8 51202-M954-00000L
Z

S
Rear right sleeve

9 35010-J257-00008G
Z

S
Adjuster,chain 1

10 B061700008000060L 六角螺母M8 Nut M8 4

11 51116-0000-0400 轮毂油封 (28×42×7) Oil seal 1

12 92102-0006302-2RS 轴承 6302-2RS Bearing 2

13 51117-0000-9900 轮毂内衬套 Inner bush,hub 1

14 51108-0000-0300 支承圈（∅37×∅23×5） Oil seal 1

15

16

17

18

19

20

www.seacubemoto.com



平叉/后减震器 rear fork/rearshock absorber Revision Number Page:29

NO PART CODE DESCRIPTION QTY

1 35210-J257-0000
Z

S
Decorative cover,fork shaft 1

2 B000700112006070L
内六角圆柱头螺钉M 12×1.25×60

Screw M12×1.25×60 1

3 91301-0120-28020L 平垫圈φ12×φ28×2 Washerφ12×φ28×2 1

4 B061870212000060L
法兰面自锁螺母M12×1.25

Nut M12×1.25 1

5 33300-M954-0000
Z

S
Rear absorber shock 1

6 91302-0060-15070H
翻边垫(圆柱外径φ8)φ6×φ14.5×7-1

Flanged washerφ6×φ14.5×7-1 2

7 6222A-0000-0500
工字形胶垫(φ8×φ11×φ14-2+3+2、外R0.5)

I-section pads 2

8 9A137-1060-01670L
大扁头内六角螺钉M 6×16(Φ14）

Screw M6×16(Φ14） 2

9 9A137-1060-01270L
大扁头内六角螺钉M 6×12(Φ14）

Screw M6×12(Φ14） 2

10 35001-M954-0000
ZS250GY-3链条护卡（聚氨脂）

Protecting clip,chain 1

11 35200-M954-00008F
Z

S
Fork assembly 1

12 35281-M954-0000
Z

S
Shaft,fork 1

13 35242-M954-0000
衬

套
Inner bush,fork 2

14 35212-M954-0000
平

叉
Oil seal,fork 24×16×5 4

15 92102-00000NK2016
轴

承
Bearing 4

16 35241-M954-0000
导

管
Tube 2

17 35289-M954-0000
Z

S
Dustproof cap,fork 2

18 B061870216000060L
法兰面自锁螺母M 16×1. 5（盘Φ 30、高度13～14、S=21）

Nut M16×1.5 1

19

20

www.seacubemoto.com



链盒/链条 chain box/chain Revision Number Page:30

NO PART CODE DESCRIPTION QTY

1 35110-J257-0000
Z

S
Semi-chain box 1

2 9A137-1060-01270L
大扁头内六角螺钉M 6×12(Φ14）

Inner hexagon screw 1

3 26400-520H-0110
链

条
Chain 1

4 55002-M954-00000X
Z

S
Sprocket 1

5 9A123-1080-03270L 锥端内六角螺栓M8×32 Inner hexagon bolt 6

6 B061870108000060L 法兰面自锁螺母M8 Self-lock nut 6

7 91206-1060-02000L 螺母夹 M6-20×16 Nut clip 1

8 6222A-0000-0500
工字形胶垫(φ8×φ11×φ14-2+3+2、外R0.5)

H shape rubber pad 2

9 91302-0060-15070L 翻边垫(圆柱外径φ8)φ6×φ14 . 5×7- 1 Flanged pad 2

10 9A137-1060-01670L
大扁头内六角螺钉M 6×16(Φ14）

Inner hexagon screw M6×16 2

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



油箱护板 PROTECTING BOARD,FUEL TANK Revision Number Page:31

NO PART CODE DESCRIPTION QTY

1 61131-M954-00000P
Z

S
Left decoration cover tank 1

2 61132-M954-00000P
Z

S
Right decoration cover tank 1

3 63373-M954-0000
Z

S
Tank left guard 1

4 63374-M954-0000
Z

S
Tank right guard 1

5 63371-M954-00000P
Z

S
Tank left decorative 1

6 63372-M954-00000P
Z

S
Tank right decorating plate 1

7 61125-M954-0000
Z

S
Decorative pieces right 1

8 63383-M954-0000
Z

S
Decorative pieces left 1

9 91302-0060-18070L 翻边垫(总高7)φ6×φ18×7-1
Flanging mat 2

10 91206-1060-02000L 螺母夹 M6-20×16 The nut clips 2

11 9A137-1060-02070L
大扁头内六角螺钉M 6×20(Φ14）

Screw M6×20 2

12 B008450004201320L 自攻螺钉ST4.2×13(扁头)
Screw ST4.2×13 24

13 B0081800050100020L 盘头十字槽螺钉M5×10 Screw M5×10 4

14 91207-1050-01930L 螺纹卡子M5-19×11-3 Thread clamp 4

15 9A118-1060-016700
锥头内六角螺栓M 6×16(盘φ13.5)

Bolt M6×16 4

16 91205-1042-01700L 自攻钉卡子ST4.2-17×11
Self tapping screw clamp 6

17 6222A-0000-1200
工字形胶垫（φ8. 5×φ12×φ17- 2. 5+3+2. 5, 天然胶)

I-section pads 2

18 63342-H206-0200
ZS110-26(W10)车体盖胶塞(三元乙丙胶)

Car body cover rubber plug 2

19

20

www.seacubemoto.com



侧盖 side cap Revision Number Page:32

NO PART CODE DESCRIPTION QTY

1 63301-M954-0000
Z

S
Left side cap 1

2 63332-M954-0000
Z

S
Right side cap 1

3 63341-M954-00000P
Z

S
Cap,vehicle left part 1

4 63352-M954-00000P
Z

S
Cap,vehicle right part 1

5 B008450004201320L
自攻螺钉ST4.2×13(扁头)

Screw ST4.2×13 10

6 91205-1042-01700L 自攻钉卡子ST4.2-17×11
Self tapping screw clamp ST4.2-17×11 2

7 63342-H206-0200
ZS110-26(W10)车体盖胶塞(三元乙丙胶)

Car body cover rubber plug 4

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



尾箱THE TRUNK Revision Number Page:33

NO PART CODE DESCRIPTION QTY

1 42417-M954-0000
Z

S
The trunk 1 CAJA INF DE MALETA POST 

2 42430-M954-0000
Z

S
Box on the left 1 CAJA INF DE MALETA IZQ

3 42450-M954-0000 
Z

S
On the right side of the carton 1 CAJA INF DE MALETA DER

4 42418-M954-0000
Z

S
The tail box cover 3 CAJA SUP DE MALETA(TAPA)

5 4243D-M954-0000
Z

S
clip 6 SEGURO DE MALETA

6 42413-M954-0000 ZS250GY-3尾箱体垫皮 Tail box pad peel 1 BASE CAJA DE MALETA POST

7 4242S-M954-0000
Z

S
The tail box back of a chair 1 RESPALDAR DE COPILOTO

8 B008450004201620L
自攻螺钉ST4.2×16(扁头)

Screw ST4.2×16 3 PERNO DE BASE DE CAJA POST

9 4242J-M954-0000
ZS250GY-3尾箱密封胶条 The tail box sealing strip 3 JEBE BASE MALETA POST

10 6222A-I538-0000
ZS125- 55工字形胶垫( φ8×φ11×φ17- 2. 5+5. 5+2. 5、天然胶)

I-section pads 3 JEBE DE CAJA MALETA SUP

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



尾箱拉索TRUNK CABLE Revision Number Page:34

NO PART CODE DESCRIPTION QTY

1 4242B-B320-0000
Z

S
The trunk cable assembly 2

2 4243P-M954-0000
Z

S
Side box and cable 2

3 4243P-M954-0100
Z

S
Side box and cable 2

4 4243H-M954-00000L
Z

S
Edge cases line hook 12 GANCHO DE APERTURA DE MALETA

5 B008450004201320L 自攻螺钉ST4.2×13(扁头)
Screw ST4.2×13 18

6 91205-1042-01700L
自攻钉卡子ST4.2-17×11

Self tapping screw clamp 6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



边箱支架side box bracket Revision Number Page:35

NO PART CODE DESCRIPTION QTY

1 42435-M954-00008G
Z

S
Left side box bracket 1

2 42436-M954-00008G
Z

S
Right side box bracket 1

3 42465-M954-00008G
Z

S
Side box bracket connecting rod 1

4 42466-M954-00008G
Z

S
Side box bracket connecting rod 1

5 42432-M954-00008G
Z

S
Edge cases after hanging 1

6 42446-M954-0000 ZS250GY-3边箱缓冲垫 Cushioning pads of the edge cases 2

7 B166740108008070L 法兰面螺栓M8×80 Bolt M8×80 2

8 B166740108006070L 法兰面螺栓M8×60 Bolt M8×60 1

9 B166740108004570L
法兰面螺栓M8×45 Bolt M8×45 2

10 B166740108004070L
法兰面螺栓M8×40 Bolt M8×40 1

11 B166740108003570L
法兰面螺栓M8×35 Bolt M8×35 2

12 B166740108002070L
法兰面螺栓M8×20 Bolt M8×20 8

13 91302-0085-22080L
翻边垫(总高7.5)φ8.5×φ22×7.5-2

Flanging mat 8

14

15

16

17

18

19

20

www.seacubemoto.com



后扶手 Rear armrest Revision Number Page:36

NO PART CODE DESCRIPTION QTY

1 42200-M954-000071
Z

S Rear armrest 1

2 9A137-1060-02070L
大扁头内六角螺钉M 6×20(Φ14）

Screw M6×30 2

3 9A137-1060-03070G
大扁头内六角螺钉M 6×35(Φ14）

Screw M6×35 2

4 4241S-M954-000071
Z

S
Tail box support plate 1

5 9A137-1060-02070L
大扁头内六角螺钉M 6×20(Φ14）

Screw M6×20 3

6 91301-0060-25020L 平垫圈φ6×Ф25×2 Washer φ6×Ф25×2 3

7 B166740108008570L 法兰面螺栓M8×85 Bolt M8×85 1

8 4241S-M954-0400 尾箱支撑板IV Tail box supporting plate IV 1

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



侧支架 Side bracket Revision Number Page:37

NO PART CODE DESCRIPTION QTY

1 32130-M954-00008G
Z

S
Side stand 1

2 32102-J0A2-00000L
Z

S
Spring,side bracket 1

3 B061770210000060L
六角法兰面螺母M 10×1.25(磨盘齿)

Flanged nut M10×1.25 1

4 91113-6100-03570L 台阶螺栓M10×1. 2 5×35 - 2 0 Bolt M10×1.25×47 1

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



保险杠 A BUMPER Revision Number Page:38

NO PART CODE DESCRIPTION QTY

1 68112-M954-00008G
Z

S
Bumper front 1

2 68113-M954-00008G
Z

S
Right after the bumper section 1

3 68103-I258-0100
Z

S
Bumper bracket 1

4 68116-M954-00008G
Z

S
Bumper bushing 2

5 B061770006000060L
六角法兰面螺母M 6(磨盘齿)

Nut M6 2

6 B166740108005070L 法兰面螺栓M8×50 Bolt M8×50 2

7 B166740108004570L
法兰面螺栓M8×45 Bolt M8×45 2

8 B166740108001670L
法兰面螺栓M8×16 Bolt M8×16 1

9 B061870108000060L 法兰面自锁螺母M8 Nut M8 2

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



车头支架FRONT BRACKET Revision Number Page:39

NO PART CODE DESCRIPTION QTY

1 31130-M954-00008G
Z

S
Front bracket I 1

2 31130-M954-01008G
Z

S
Front bracket II 1

3 B166740108004570L
法兰面螺栓M8×45 Bolt M8×45 2

4 B166740108003070L
法兰面螺栓M8×30 Bolt M8×30 4

5 B166740108001270L
法兰面螺栓M8×12 Bolt M8×12 4

6 B000970108000000L 平垫8 Washer φ8 8

7 B061870108000060L 法兰面自锁螺母M8 Nut M8 6

8 6222A-0000-2700
工字形胶垫(φ10×φ13×φ17.5－2.6+2.8+2)

I-section pads 8

9 91701-0080-10000L ZS250GY-3衬套（Φ8×Φ10×14.5，军绿） Bushing 4

10

11

12

13

14

15

16

17

18

19

20

www.seacubemoto.com



车架 frame Revision Number Page:40

NO PART CODE DESCRIPTION QTY

1 3110D-M954-00008F
Z

S
Frame front 1

2 31105-M954-00008G
Z

S
Frame late 1

3 31150-M954-00008G
Z

S
Engine bracket 1

4 31210-M954-00008G
Z

S
Connecting plate on the engine 2

5 B166740210013070L

法兰面螺栓M10×1. 2 5×13 0

Flange bolt M10×1.25×130 1

6 B166740210011570L

法兰面螺栓M10×1. 2 5×11 5

Flange bolt M10×1.25×115 1

7 B166740210010570L

法兰面螺栓M10×1. 2 5×10 5

Flange bolt M10×1.25×105 1

8 B166740108006070L 法兰面螺栓M8×60 Flange bolt M8×60 5

9 B166740210004570L 法兰面螺栓M10×1.25×45 Flange bolt M10×1.25×45 2

10 B061870108000060L 法兰面自锁螺母M8 Nut M8 5

11 B061870210000060L 法兰面自锁螺母M10×1.25 Nut M10×1.25 9

12 31168-M954-00000L
Z

S
Clamps 2

13 41490-M954-00000L
Z

S
Bridge pad locks 1

14 B0081800061120020L 盘头十字槽螺钉M6×12 Screw M6×12 2

15 31204-M954-0000 Z S 2 5 0 G Y - 3车架装饰盖(皮纹) Frame decoration cover 1

16 31110-M954-00008G
Z

S
Under the engine protection plate 1

17 9A137-1060-01270L 大扁头内六角螺钉M6×12 (Φ14） Screw M6×12 5

18 B166740210003270L 法兰面螺栓M10×1.25×32 Flange bolt M10×1.25×32 2

19 B166740210003570L 法兰面螺栓M10×1.25×35 Flange bolt M10×1.25×35 2

20

www.seacubemoto.com



摇架ROCKING FRAME Revision Number Page:41

NO PART CODE DESCRIPTION QTY

1 B057850012009570L 六角螺栓M12×1.25×95 Flange bolt M12×1.25×95 1

2 35421-M954-0000 摇架后组件衬套I Rear subassembly bush, rocking frame 1

3 92102-0000RNA6901 滚针轴承 Needle bearing 2

4 35212-M567-0000
平

叉
Fork oil seal 8

5 35422-M954-0000 摇架后组件衬套II Rear subassembly bush, rocking frameII 1

6 B166740212007270L
法兰面螺栓M12×1.25×72

Flange bolt M12×1.25×72 1

7 35420-M954-000071 ZS250GY-3摇架后组件(带轴承,油封,衬套, 铝合金、银白) Rear subassembly, rocking frame 1

8 B061870212000060L
法兰面自锁螺母M12×1.25

Self-lock nut M12×1.25 3

9 B166740212010570L 法兰面螺栓M12×1.25×105
Flange bolt M12×1.25×105 1

10 3541D-J257-C0008R ZS150GY-10摇架前组件本体(加长8mm,无轴承,油封,衬套,粉闪银) Front subassembly, rocking frame 1

11 35411-J257-0000
Z

S
Front subassembly bush, rocking frame 2

12 B166740210005070L 法兰面螺栓M10×1.25×50
Flange bolt M10×1.25×50 1

13 35423-M954-0000 摇架后组件衬套Ⅲ Rear subassembly bush, rocking frame 1

14 B061870210000060L
法兰面自锁螺母M10×1.25

Self-lock nut M10×1.25 1

15 92102-000HK202614 滚针轴承HK202614 Needle bearing HK202614 2

16 92102-00000HK2020 滚针轴承HK2020 Needle bearing HK2020 1

17 92102-00000F02010 滚针轴承F02010 Needle bearing F02010 1

18

19

20

www.seacubemoto.com


